0412-120

2500-068 @ 2531-003

2500-049

0412-110

‘ /.‘ 0414-112
2505-001

0412-118 0412-117 }
2532-028
0412-112 ‘
2521-094 ‘
2506-021 2500-051 .
Q,M
2532-002
0412-119 2500-051
1‘ 2530-004
: 2530-005
é @ 7 2530005
0414-042
0412-122 0412-121 2531-003
2500-049
=)
0412-205 :
/if 0412-215 /if
DTDSO 00 0
r DTDS type f
Iy 2534-007 2534-007
8 | 8\ 2538-002 ’
500000 .D oo 2532-004
50 class engine 0412-124

2505-001

2532-012 2521-095

p0000000
30 class engine

2532-004
2521-095
0412-123

1\ 0412-115
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*The prices in are the prices excluding ion tax.

000 No. 0oooooo ooo noouo ooooo

oo N . 0ooooonn Remarke

ode No. ame Qty Price (Yen) emarks
sl 000000 315

0403-o11 610 Mast rock ! (300)

9100 00000 L=235 =182 945

0412-110 610 Main mast L=235 P=182 ! (900)

oaan SD0L0000000000000000 > 525 000000000000
SD wash-out control arm - (500) Screws. collers and balls attached

TP 0000000 P=22 210

- Radius arm P=22 2 (2000
SDO 000D 877-79T 630
2

0412-113 SD main gear 87T-79T ! (600)
SDel000000000 2,100

412-114 SD 610 Drive auto-rotation ! (2.000)

SDU0000000000 00 340 O000FWOOOO0000 B 000

0412-115 ) 800
SD auto-rotation case 1 set (800) Bushings and washers atached (one way beaings sok separtely )

ot12116 S 00000000000 310 Sisisiskslshnlsl
SD main gear stopper ! (200) Screws and nuts attached

a1t gTon00000000 00 3675 oo

> Clutch bell with 9T gear I set (3,500) Pre
YT 0TOO000000000 [[] 4200 0000
- Clutch bell with 10T gear 1 set (4,000) Pre.
a1t SDOO00000000 3,150 000D
- Clutch shoe with shaft ! (3.000) Screws attached
12120 SDUOU00000000000@O000000 525 ooo
- SD starter coupling (For g5 shaft) ! (500) Screws attached
0412121 SpUnDOnG U 000 2,100 FWO O
12 SD fly wheel for 30 engine ! (2,000) Washers attached
oita1m SDUO00000 5000 2,625 FW O O
> SD fly wheel for 50 engine ! (2.500) Washers attached
SDOO00D000 3000 1,470 o000

0412123 SD Engine mount for 30 engine ! (1:400) Screws attached
SDO0000000 5000 2,940 0oo

0412-124 SD Engine mount for 50 engine ! (2,800) Screws attached
SDIC () 0 Asy 307500 [ fins] 2415 000000000000 WB00000000

0412-202 SD mutfler assembly for 3050 1 set (2:300) WihScews, Nutand Nipl Usele o the 3050 egine
SD0O0000000 525

205
0412-20 SD cooling fan ! (500)
~ SD OO 00087T 1 525

0412215 SD main gear 87T (500)

0412216 SDU 0000 080T 1 525 00000000
SD second gear 80T (500) Screws and collers attached
0000000000000000 100 1,050

0414-112 Wash-out block set L set (1,000)

a0 00000000000 (910) : 4725 000000000

- Swash plate 120° (910) (4:500) with pivot bolts

Bre. pl2X16L0 00 00 1,575

2500-048 Bearing p12X16L one way ! (1,500)

2500-049 Bre. 610X¢19X577 2 (i'ggg)
1260

2500-051 Brg. 04Xo8X3ZZ 2 (11200)
N 1,260

2500-068 Brg. 95X013X42Z 2 (1.200)
MZOO 00 210

2505-001 M2 nut 20 300)

05,000 M3OOOO0000 210

25054 M3 nylon nut 10 (200)

5 " 420

2506-021 FWSX7XO0.1T 5

(400)
315

2506036 FW12X18X0.2T 5 Gooy

7 000000 @2XI18 315

2509-003 Needle pin g2X11.8 2 (300)

2521053 000 3X5X4.1 5 315
Collar 3X5X4.1 (300)

00 0 3X4X85F 525

2521-094 Collar 3X4X8.5F 2 (500)
00 T 3X5X45F 525

2521-09 Collar 3X5X4.5F 2 (500)
650000 525

2525-001 05 ball 10 (500)
0000 SS050 315

2529-010 O ring 5050 5 (300)
0000000 (D) p5X5XM3 420

2530-004 Pivot bolt (D) 65SX5XM. 2 (400)
0000000 (E) e5XTXM3 315

2530-005 Pivot bolt (E) 65X7XM3 2 (300)

00000 M4X4 315

2531003 Set screw M4X4 10 (300)
U00000 000 M3X8 20

2532:002 Cap screw M3X8 10 (400)
TU00000 00 M3XT. 20

2532-004 Cap screw M3X12 10 (400)

392008 000000000 M3X25 220

5 Cap screw M3X25 10 (400)
" 000000000 M3X20 220

2532-006 Cap screw M3X20 10 (400)

- TUO00000 0T M3X28 220

2532:010 Cap screw M3X28 10 (400)

000000000 Maxas 220

2532:012 Cap screw M3X35 10 (400)
000000000 M2X8 340

2

2532:028 Cap screw M2X8 10 (800)
00000 M2X8 105

2333-005 Pan-head screw M2X8 2 (100)
ODU0U000000 M3XIZOTT 105

2534-007 Tapping screw M3X12 black 10 (100)
000 M3X6 210

2538-002
Countersunk screw M3X6 10 (200)
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